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A_ TUVRheinland®

Appendix A.1: Test Results of Conducted Power Spectral Density

Spectrum 2 ® I:%t
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Spectrum 2 3 | nectm ST e ctium s 6)) ®]
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Appendix A.2: Test Results of 6dB Bandwidth
Minimum Emission Bandwidth 6 dB (2402 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.732674 0.500000 2401.623762 2402.356436

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 20.4 | PASS

6 dB Bandwidth

30T

20: /\fr/\,/\

Level in dBm

732.674 kHz

t t t t t t t {
2401 2401.5 2402 2402.5 2403
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 18.938 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 515 5
Max Stable Difference 0.27 dB 0.50 dB




Appendix A A TUVRheinland®

Priifbericht - Produkte CN240N4F 002
Test Report - Products Page 5 of 33

Minimum Emission Bandwidth 6 dB (2440 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.732674 0.500000 2439.623762 2440.356436

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 19.7 | PASS

6 dB Bandwidth

30T

b TN

Level in dBm

732.674 kHz

t t t t t t t {
2439 2439.5 2440 2440.5 2441
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 18.938 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.12dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2480 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.712872 0.500000 2479.623762 2480.336634

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 17.9 | PASS

6 dB Bandwidth

30T

20T

[ TN

Level in dBm

712.872 kHz

t t t t t t t {
2479 2479.5 2480 2480.5 2481
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 18.938 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 515 5
Max Stable Difference 0.14 dB 0.50 dB
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Appendix A.3: Test Results of 99% Bandwidth
Occupied Channel Bandwidth 99% (2402 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.050000 2401.472500 2402.522500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

99 % Bandwidth

15T
10T
ot
£
S L
; 101
8 L
-201
1 1.050 MHZ]
-30T
2401 2401.5 2402 2402.5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.27 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2440 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.050000 2439.472500 2440.522500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2440.000000 | PASS

99 % Bandwidth

Level in dBm

1.050 MHEI

t t t t t t t {
2439 2439.5 2440 2440.5 2441
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2480 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.050000 2479.472500 2480.522500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

99 % Bandwidth

Level in dBm

1.050 MHEI

t t t t t t t {
2479 2479.5 2480 2480.5 2481
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.30 dB
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A_ TUVRheinland®

Appendix A.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz

Bandwidth

Band Edge
Low Channel:
Specrums o[RS &
Ref Level 21,50 dBm  Offset 1.50 d& & RBW 100 kHz
Att 50 de SWT 19 ps & YBW 300 kHz Mode a&uto FFT
@ 1Pk Max
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2.40000000 GHz
20 dem — \
10 dem
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mew
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High Channel:
e =) &

Ref Level 31.50 dBm Offset 1.50 d&2 @ RBW 100 kHz
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@ 1Pk Max
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j”/E‘E\T/
0 dem
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A_ TUVRheinland®

Conducted Spurious Emission

Low Channel:
Spectrum 4 @] b
Ref Level 26.50 dBm  Offset 1.50 dB & RBW 100 kHz
j& ALt 35de SWT 250 ms & YBW 300 kHz Mode &Auto Sweep
@ 1Pk Max
M1[1] -43.90 dBm|
50 dBm 5.117870 GHz
10 dBm:
G AEm——HD1 1.400 dém
-10 dBm
-20 dBm
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-5 WW
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Spectrum n%:r
Ref Level 31.50 dBm Offset 1.50 dB & RBW 100 kHz
Att 50ode SWT 19 ps & VBW 300 kHz Mode Auto FFT
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Middle Channel:

Ref Level 26.50 dBm
| Att 35 de

Spectrum 4
Offset 1.50 d&. @ RBW 100 kHz

SWT 250 ms @ YBW 300 kHz Mode Auto Sweep

B)

(=]

@ 1Pk Max

20 dBm

mi[1]

10 dBm
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oagm

-10 dBm
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-20 dem

-30 dBm

-40 dem

-50

-60 dem

M1

-70 dBm

Start 30.0 MHz

32001 pts

Stop 25.0 GHz

I
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J
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Qnrpnep e
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Spectrum

Ref Level 31.50 dBm
Att 5o de

Offset 1.50 d& & RBW 100 kHz

SWT 19 ps & VBW 300 kHz Mode Auto FFT

&)

@ 1Pk VYiew

20 dBm

m1[1]

v
b

1

i

20.57 dBm
2.43999400 GHz

10 dem

A AN

0 dBm

3

-10 dBm

-20 dBm

-30 dem

N Wy

-40 dBm

-50 dBm

-60 dBm

CF 2.44 GHz

1001 pts

I

J Measuring... '

Date: 18.JAN.Z0D24

a8:

48:57

Span 6.0 MHz

01,18,2024
08:48:57 AM
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TUVRheinland®

High Channel:
Spectrum 4 @] n;:?
Ref Level 21.50 dBm  Offset 1.50 dB & RBW 100 kHz
| Att I30de SWT 250 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] -49.13 dBm
5.343370 GHz
10 dem
==ithy D1 -0.060 dBmr
-10 dBm
-20 dBm
-30 dBm
-40 dBm
W1
-50 dém
-70 dém
Start 30.0 MHz 32001 pts Stop 25.0 GHz
H J Measuring... @RRRRLRLD WG n[lal:qgmznnzm
Date: 18.JAN.2024 08:48:19
Spectrum :%[
Ref Level 31.50 dBm Offset 1.50 dB & RBW 100 kHz
Att 5o de SWT 19 ps & VBW 300 kHz Mode Auto FFT
@ 1Pk VYiew
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MfL
20 dbm /\/
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0 dBm /
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Appendix A.5: Test Results of Radiated Spurious Emissions

Note:
1) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18 GHz were reported.

30 MHz to 1GHz

EUT Information

EUT Name: Gateway
Model: Hoo Max H5EA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
e T
S 50T
g 1 - [
2 40 !
g I * * *
2 30__ %
20T ¥
Tk
107
0 } } } —t } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical_Freqs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

37.013846 14.95 40.00 25.05 1000 | H 210.0 -21.4

70.516154 33.28 40.00 6.72 100.0 | H 258.0 -22.3
181.394615 22.21 43.50 21.29 100.0 | H 325.0 -20.7
232.841923 32.20 46.00 13.80 1000 | H 284.0 -18.3
327.155769 31.16 46.00 14.84 1000 | H 218.0 -15.8
973.325000 26.82 54.00 27.18 1000 | H 275.0 -4.5

Final_Result

Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
701
60T
e T
S 50T
S ] | . [
©
40
> 29+ *
[ 30__ * * *
20 T
107
0 t t —— t t t t t —— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
36.528846 26.72 40.00 13.28 1000 | V 0.0 -21.6
67.680769 36.27 40.00 3.73 1000 | V 227.0 -21.3
95.325769 22.40 43.50 21.10 1000 | V 4.0 -20.0

239.743846 27.53 46.00 18.47 1000 | V 36.0 -18.0

327.603462 30.93 46.00 15.07 100.0 | V 90.0 -15.8

640.950769 27.50 46.00 18.50 100.0 | V 66.0 -9.6

Final_Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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1GHz-18GHz
Note: The highest waveform in the figure is Zigbee Fundamental.

EUT Information

EUT Name: Gateway
Model: Hoo Max H5EA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1207
100T
€ 1
3 80T
m 41
©
= 60T
s 1 *
~ 40- *
20T
0 } } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) | (dB) (cm) (deg) (dB/m)
4803.000000 51.04 74.00 22.96 150.0 | H 203.0 11.8
4821.000000 39.65 54.00 14.35 150.0 | H 17.0 11.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1207
100T
€ 1
> 80T
@ I
©
= 60T
(3]
g T -
401 ik dow 5 Losarrfpmurenemrtsmeret e
) - el
201
0 t t t t |I
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4774.000000 51.15 - 74.00 22.85 150.0 | V 255.0 11.8
4806.000000 - 39.72 54.00 14.28 150.0 | V 74.0 11.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max H5EA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
100
€ 1
z T
o
< 60T
(3]
g T ¥ *
= 40t * ele
201
0 t t t t i
6.2G 8 9 10G 18G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7205.458333 40.47 54.00 13.53 150.0 | H 234.0 8.8
7206.441667 47.48 74.00 26.52 150.0 | H 312.0 8.8
12211.608333 48.95 74.00 25.05 150.0 | H 173.0 14.7
12211.608333 39.76 54.00 14.24 150.0 | H 173.0 14.7

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max H5EA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7203.491667 44.36 74.00 29.64 150.0 | V 226.0 8.8
7205.950000 37.40 54.00 16.60 150.0 | V 251.0 8.8
12140.808333 40.19 54.00 13.81 150.0 | V 297.0 14.4
12160.966667 49.15 74.00 24.85 150.0 | V 179.0 14.5

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4850.000000 51.67 - 74.00 22.33 150.0 | H 296.0 11.8
4879.500000 - 39.91 54.00 14.09 150.0 | H 313.0 11.8

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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Priifbericht - Produkte
Test Report - Products

EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4862.500000 51.22 - 74.00 22.78 150.0 | V 50.0 11.8
4885.500000 - 39.83 54.00 1417 150.0 | V 129.0 11.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7319.033333 44.69 - 74.00 29.31 150.0 | H 308.0 8.2
7319.033333 - 39.35 54.00 14.65 150.0 | H 308.0 8.2
12193.416667 - 39.81 54.00 14.19 1500 | H 213.0 14.6
12199.316667 49.29 - 74.00 24.71 150.0 | H 224.0 14.7

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max H5EA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7302.808333 42.89 74.00 31.11 150.0 | V 55.0 8.3
7319.033333 34.41 54.00 19.59 150.0 | V 0.0 8.2
12109.833333 49.09 74.00 24.91 150.0 | V 128.0 14.2
12198.825000 40.54 54.00 13.46 150.0 | V 341.0 14.7

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4959.500000 - 42.05 54.00 11.95 150.0 | H 275.0 11.8
4960.000000 51.34 - 74.00 22.66 150.0 | H 139.0 11.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4960.000000 - 39.78 54.00 14.22 150.0 | V 108.0 11.8
4960.500000 50.89 - 74.00 23.11 150.0 | V 231.0 11.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max H5EA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7448.833333 34.11 54.00 19.89 150.0 | H 310.0 8.5
7460.633333 42.82 74.00 31.18 150.0 | H 274.0 8.5
12024.283333 48.75 74.00 25.25 150.0 | H 202.0 14.0
12113.766667 39.82 54.00 14.18 150.0 | H 123.0 14.2

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7476.366667 - 33.96 54.00 20.04 150.0 | V 92.0 8.6
7476.858333 42.85 - 74.00 31.15 150.0 | V 103.0 8.6

12400.900000 - 43.25 54.00 10.75 1500 | V 189.0 14.7
12401.883333 49.46 - 74.00 24.54 150.0 | V 200.0 14.7
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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Appendix A.6: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: Gateway
Model: Hoo Max H5EA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2337.941177 - 41.06 54.00 12.94 150.0 | H 226.0 6.8
2389.411765 52.98 - 74.00 21.02 150.0 | H 52.0 7.0
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2370.294118 - 49.98 54.00 4.02 150.0 | V 344.0 6.9
2389.411765 64.45 - 74.00 9.55 150.0 | V 329.0 7.0
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

2415
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EUT Information

EUT Name: Gateway
Model: Hoo Max HSEA
Test Mode: Thread
Order No/Sample No: 168450232/A003634619-002
Test Voltage: 120V/60Hz
Remark: Temp 24 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.529412 - 42.50 54.00 11.50 150.0 | H 216.0 7.4
2485.882353 55.13 - 74.00 18.87 150.0 | H 258.0 7.4
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Gateway

Model: Hoo Max H5EA

Test Mode: Thread

Order No/Sample No: 168450232/A003634619-002

Test Voltage: 120V/60Hz

Remark: Temp 24 Humi:50%

Test Standard: FCC 15.247

Tested By: Kei Zhang

Reviewed By: Terry Yin

Level in dBuV/m

0+ t t t t t t t t i
2477 2480 2485 2490 2495 2500
Frequency in MHz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.529412 70.52 74.00 3.48 150.0 | V 28.0 7.4

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.529412 49.67 54.00 4.33 148.0 | V 23.0 7.4
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Appendix A.7: Test Results of Conducted Emission on AC Mains

EUT Information
EUT Name
Order Number:
Model:
Test Mode:
Test Voltage:
Test Standard:
Test By:/Review By:
Tem./Hum./Pressure:

Gateway
168450232(P01199473)
Hoo Max HSEA

2.4G Thread

AC 120V/60Hz

FCC Part 15

Dawn Shen/Gary Chen
23.3°C/50.8%/101kPa

Remark: SR1
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Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) (dB) (dB)
0.416500 48.83 57.49 8.66 | L1 9.9
0.416500 42.40 47.49 5.09 | L1 9.9
0.764000 30.01 46.00 15.99 | L1 9.8
0.812000 40.65 56.00 15.35 | L1 9.8
1.568000 25.64 46.00 20.36 | L1 9.8
1.568000 38.53 56.00 1747 | L1 9.8
2.224000 23.57 46.00 2243 | L1 9.9
2.604000 36.11 56.00 19.89 | L1 9.9
3.228000 34.52 56.00 21.48 | L1 9.9
3.288000 20.43 46.00 25.57 | L1 9.9
21.664000 24.51 50.00 25.49 | L1 10.5
22.032000 36.80 60.00 23.20 | L1 10.5
Final_Result
Frequency QuasiPeak | Average Limit Margin Meas. Time Bandwidth Line | Corr.
(MHz) (dBuV) (dBuV) | (dBpV) (dB) (ms) (kHz) (dB)
0.416500 40.02 47.52 7.50 1000.0 9.000 | L1 9.9
0.416500 46.87 57.52 10.65 1000.0 9.000 | L1 9.9
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EUT Information

EUT Name Gateway

Order Number: 168450232(P01199473)
Model: Hoo Max H5EA

Test Mode: 2.4G Thread

Test Voltage: AC 120V/60Hz

Test Standard: FCC Part 15

Test By:/Review By:
Tem./Hum./Pressure:

Dawn Shen/Gary Chen
23.3°C/50.8%/101kPa

Remark: SR1
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.186000 20.19 54.21 34.02 | N 9.7
0.186000 35.28 64.21 2893 | N 9.7
0.416500 43.92 57.49 13.57 [ N 9.7
0.420500 38.50 47.49 8.99 | N 9.7
0.908000 36.93 56.00 19.07 | N 9.7
0.968000 24.49 46.00 2151 | N 9.6
1.180000 25.81 46.00 20.19 | N 9.7
1.180000 36.99 56.00 19.01 [ N 9.7
1.920000 21.43 46.00 24.57 | N 9.9
1.944000 33.66 56.00 2234 | N 9.9
21.664000 24.43 50.00 2557 | N 10.4
21.764000 38.86 60.00 2114 | N 10.4
Final_Result
Frequency QuasiPeak | Average Limit Margin Meas. Time Bandwidth Line Corr.
(MHz) (dBuV) (dBuV) | (dBuV) (dB) (ms) (kHz) (dB)
0.416500 42.78 57.52 14.74 1000.0 9.000 | N 9.7
0.420500 35.18 47.44 12.25 1000.0 9.000 | N 9.7




